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Investigation of thermal properties of CFRTP by addition of crosslinking agent
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Table 1 Molding material

Carbon fiber fabric

Fiber direction

Warp

| Weft

Type

T300B-3000

Tex

198 g/1000m

Fiber density

1.76 glcm3

Matrix (Superflex 130)

Nonvolatile
content

35+ 1 wt%

diameter

Average particle

0.03 um

Melting point

216°C

Table 2 Molding conditions and results

- Molding -
Crosslinking temperature Thickness VF [%]
agent [°C] [mm]
none 240 2.03 61.1
A 2.03 61.1
B 250 2.04 60.8
C 2.29 54.2
Crosslinking agent A
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+ Sy I
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Crosslinking agent B
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Crosslinking agent C

S

Fig.1 Weigflt difference

Bending strength [MPa]

none

m Bending strength

A B C
Crosslinking agent

Bending modulus [GPa]

EP

« Bending modulus

Fig.2 Bending test result
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Fig.4 Verification of secondary molding
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